RFP #42-013, Progressive ENGINEERING CONSTRUGTION TOTAL
Design/Build Services for the
Spout Springs WRF Upgrade LANIER REEVES LANIER REEVES LANIER REEVES
Project CONTRACTING YOUNG CONTRACTING YOUNG CONTRACTING YOUNG
ITEM ITEM DESCRIPTION PRICE PRICE PRICE PRICE PRICE PRICE
4 CHEMICAL BUILDING $8,400.00 $15,000.00 $185,405.00 $167,155.00 $193,605.00 $182,155.00
2 METERING PUMP SYSTEM $4,625.00 $21,000.00 $28,100.00 69648 $33,725.00 $90,648.00
3 YARD PIPING $3,400.00 $21,000.00 $23,500.0C $13,828.00 $26,900.00 $34,228.00
4 ELECTRICAL WORK $5,000.00 $17,000.00 $38,845.0C $16,715.00 $44,845.00 $33,715.00
5 SCADA SYSTEM $4,300.00 $13,000.00 $18,610.00 $11,143.00 $22,910.00 $24,143.00
8 BASE ESTIMATE $25,725.00 $87,000.00 $295,460.00 $278,590.00 $322,185,00 $365,590.00
[...]
expedited construction. Additional responsibilities included methanol system, solids handling
design improvements to enable dewatering of unthickened waste active solids, thickened waste
activated solids, and primary solids.

Seneca Wastewater Treatment Plant Expansion

Project Engineer = 10/2007-12/2014 - Montgomery County, MD « Project engineer for the
implementation of enhanced nutrient removal and expansion of the facility from 20 to 26
mgd. Responsibilities included quality control review of the solids handling and dewatering
facilities, designed supplemental carbon storage and feed facilities, and provided engineering
construction services support.

i i,

CECT
Cua Enaieeanc Consurais e, Progressive Design/Build Services for the Spout Springs WRF Upgrade | Bid No. 42-013 | Hall County, Georgia page 19

Chil & Envsiron mental|



—— e

4994 Lower Roswell Road,
Suite 18
Marietta, Georgia 30068

770-977-5747
chuck@cecincga.com
www.cec.engineering

EMPLOYMENT

Civil Engineering Consultants, Inc.

Marietta, GA
2021 - Present

G. Ben Turnipseed Engineers, Inc.
Atlanta, GA
2002-2020

EDUCATION

Bachelor of Science, 1999
Engineering Physics
Colorado School of Mines
Master of Science, 2001

Electrical/Computer Engineering
Georgia Institute of Technology

Master of Science, 2016
Civil Engineering
Kennesaw State University

REGISTRATION

Professional Engineer registered

in the states of Georgia, South
Carolina, and Tennessee

o —

Ciail & Ervviron mental Enalncedina.

L3
c DENIII R ,lum ,enﬁ Civit. ENGINEERING CONSULTANTS, INC.
COMPANY 4

e

Charles Butterfield, P.E.
Senior Design Engineer

GENERAL

Charles Butterfield, PE. is Civil Engineering Consultants’ Senior Design Engineer
and prepares construction drawings and engineering calculations for CEC's water
and sewer projects in and around the Atlanta Metropolitan area and has been with
CECsince January 2021.

PROJECT EXPERIENCE

Mulberry River Pump Station

Senior Design Engineer - 2021 - Hall County, GA « Provided detailed pump and
force main evaluations, cost estimation of re-pump options and performed surge
analysis on three selected pumping options.

Cumming Advanced Water Reclamation Facility

Senior Design Engineer - 2021 - City of Cumming, GA - City of Cumming’s 8.0 MGD
Advanced Water Reclamation Facility (AWRF) included a 6.0 MGD upgrade from
the original 2.0 MGD facility. We expanded the facility in 2008 from 2.0 MGD to 8.0
MGD and are currently in the planning phase to expand the facility to 12.5 MGD.

Cumming AWRF Sludge Dryer Project

Senior Design Engineer » 2021 « City of Cumming, GA - CEC performed cost-benefit
analysis due to the rising cost of landfill disposal. The design included dewatering
equipment, conveyor systems, two sludge dryers, odor controls, and controls. The
dryer project is capable of processing up to 120 wet tons a day.

Greenville, GA 0.25 MGD Wastewater Plant

Senior Design Engineer - 2017 - Greenville, GA - Replaced the existing aerated
lagoon treatment plant that was unable to meet new permit conditions. An
AeroMod sequencing oxidation system was constructed to meet current and
future permit conditions. The process was selected for its small footprint and cost-
effective common wall construction. The project included screening, grit removal,
ultraviolet disinfection, a biosolids dewatering facility as well as a new laboratory
building. Funding was provided by the U.S. Department of Agriculture Rural
Development (USDA).

REFERENCES

Mr. Jonathon W. Heard, Director of Utilities, City of Cumming

Cell: 404-379-4641 Email: jon.heard@cityofcumming.net

Mr. Heath Harrison PE., Assistant General Manager of Engineering & Operations,
Chatsworth Water Works Commission.

Cell: 706-695-3132 Email: heathh@chatsworthwater.com

Mr. Mathew Gibbs, Formerly Wastewater Manger, Columbia County Water Utility
Cell: 706-910-8919 Email: mgibbs@cerlicusa.com

Mr. Pat Hembree PE., Division Manager, Henry County Water Authority
Cell: 706-695-3132 Email: pat.hembree@hcwa.com

Progressive Design/Build Services for the Spout Springs WRF Upgrade | Bid No. 42-013 | Hall County, Georgia page 20



o

T s 3
Part2 - Experience%ﬁﬁ%ﬁfﬂﬁﬁé?’ Personnel

Additional Project Experience

Chestatee WWTP
Senior Design Engineer « 2021 - Dawsonville, GA - Provided design services to expand Reuse
WWTP from 75,000 GPD to 150,000 GPD. Project includes permitting through GA-EPD.

Chatsworth, GA 1.0 Wastewater Plant

Senior Design Engineer » 2020-2021 - City of Chatsworth, GA - This greenfield project consists
of all-new treatment structures including headworks, SBRs, filtration, chlorine disinfection,
and sludge processing. Funding was provided by Georgia Environmental Finance
Authority (GEFA).

Columbia County Little River WPCP Expansion to 12.0 MIGD

Senior Design Engineer - 2013-2014 « Columbia County, GA « Design incorporated a carrousel
oxidation ditch treatment process and equipment to meet the effluent requirements to
expand the wastewater plant. The plant expansion increased plant capacity from 6.0 to 12.0
MGD.

Dawsonville, GA 0.4 MGD Land Application System

Senior Design Engineer - 2006-2020 - City of Dawsonville, GA « The City upgraded its LAS
system from 0.12 to 0.4MGD in 2006. Additional aeration was added to the ponds and an
additional 91 acres of spray fields were developed. Due to water conservation efforts and
increased flow from industrial users, the City saw an increase BOD by nearly 30%. In 2016
improvements were constructed to process the additional loading. Brush rotor aerators
were added to the pond to provide additional aeration and more efficient mixing. Due to
continued growth and some issues with nitrates in the spray fields, the City is planning on
replacing the LAS with a Carrousel oxidation ditch plant. A Design Development Report to
increase the capacity to 0.8 MGD including a direct discharge was submitted to the EPD in
2020.

Grovetown, GA 3.0 MGD Wastewater Plant

Senior Design Engineer « 2016-2017 - City of Grovetown, GA « The City needed to replace its
failing 0.58 MGD Land Application System and increases the capacity to handle rapid growth.
A large portion of the system's flows previously sent to neighboring Columbia County were
also directed to the new plant. The project consists of all-new treatment structures including
headworks, SBRs, filtration, UV disinfection, and biosolids processing.

Funding was provided by GEFA.

Henry County Water Authority, Pump Stations

Senior Design Engineer « 2017-2019 « Henry County, GA - Upgrade the Big Cotton Indian Creek
Pump Station capacity to 10 MGD and add biological odor control. Replace the Authority's
existing Cavanaugh Pump Station including a new rectangular poured in place wet well with
a 6 MGD capacity.

Louisville, GA 2.0 MGD Wastewater Plant

Senior Design Engineer « 2015-2016 « City of Louisville, GA. « Design included rehabilitating
an abandoned industrial treatment facility and converting the plant to a municipal treatment
plant with a direct discharge into the Ogeechee River. A new Coastal Processing chicken
processing plant at the same site brought over 100 jobs to the area as well as high BOD,
Ammonia and Phosphorus loads. An existing oxidation ditch was optimized to provide BNR
treatment with chemical phosphorus removal. The design and construction were completed
in less than a year to meet an aggressive schedule the City agreed to with Coastal Processing.
Funding was provided by GEFA and USDA.

- b S -

_“t,.‘-%
Lan_ier CEC = ) ot B = —-— ) .
A nactiwe ) CwEnanesanc Consunvis e Progressive Design/Build Services for the Spout Springs WRF Upgrade | Bid No. 42-013 | Hall County, Georgia page 21



CONTACT

4994 | ower Roswell Road,

Suite 18
Marietta, Georgia 30068

770-977-5747
purk@cecincga.com
www.cec.engineering

EMPLOYMENT

Civil Engineering
Consultants, Inc.
Marietta, GA
2017- Present

McKim and Creed, Inc.
Atlanta, GA
2013-2017

Infratec Consultants, Inc.
Roswell, GA
2004-2013

EDUCATION

Bachelor of Science,
2001 Civil Engineering
University of Alabama

Master of Science, 2004
Civil Engineering North
Carolina State University

REGISTRATION

Professional Engineer

registered in the state of Georgia

CEC

GONTHACT[NG ;
COMPANY

CviL ENGINEERING Consua:rm'rs, INC.
Chil & Emiimamenta! Enaineefing

Purk Yotakhong, P.E.
Senior Design Engineer

GENERAL

Purk Yotakhong, PE. is a Senior Design Engineer at Civil Engineering Consultants
who prepares construction drawings and structural engineering calculations
for CEC's water infrastructure projects in and around the Atlanta Metropolitan
area. He has been with CEC since January 2017. Purk will be the senior structural
engineer responsible for creating construction drawings and details.

PROJECT EXPERIENCE

Potable Water Production Facility Chemical Feed Equipment Upgrade
Structural Engineer - 2017-2021 - City of Cumming, Georgia « Design involved
conversion of gaseous chlorine system to sodium hypochlorite liquid. Converted
other chemical systems including liquid lime, polyphosphate, alum, polymer,
hydrofluosilicic acid and carbon.

Cornish Creek Water Treatment Plant

Structural Engineer - 2007-2010 - Newton County, Georgia « Provided structural
and process mechanical design services fora 10 MGD expansion to the existing
facility including raw water pumping, rapid mix expansion, clarifiers, filters,
clearwell, high service pumps, miscellaneous piping, and site work. Served as
resident engineer during the construction phase of the project.

Municipal Water Mains

Design Engineer « 2017-2019 -« City of Cumming - Design and construction
inspection for over $15 million in water main projects up to 42-inch pipe. Projects
include coordination with GDOT road widening projects, GDOT GUPS permitting
and easement acquisition.

REFERENCES

Mr. Jonathon W. Heard, Director of Utilities, City of Cumming
Cell: 404-379-4641 Email: jon.heard@cityofcumming.net

Mr. Robert Troxler, PE., President, Infratec Consultants, Inc.
Phone: 770-596-1984

Mr. Jimmy Dean, Director, Flowery Branch WWTP
Phone: 678-776-1074 Email: jimmyfb@flowerybranchga.org

Mr. James Brown, Director, Newton County Water Resources
Phone: 770-784-2125 Email: jabrown@co.newton.ga.us

Progressive Design/Build Services for the Spout Springs WRF Upgrade | Bid No. 42-013 | Hall County, Georgia page 22



CONTACT

4994 Lower Roswell Road,
Suite 18

Marietta, Georgia 30068
770-977-5747
brian@cecincga.com
www.cec.engineering

EMPLOYMENT

Civil Engineering
Consultants, Inc.
Marietta, GA
2018- Present

Land Answers Surveying

Brian Dobbins, R.L.S.
Surveyor

GENERAL

Brian Dobbins is Civil Engineering Consultants’ senior surveyor. With over 20 years
experience, Mr. Dobbins has acquired a wealth of knowledge from numerous
infrastructure, transportation, municipal, residential and commercial projects
throughout the southeast.

PROJECT EXPERIENCE

Bald Ridge Pump Station Upgrade
Surveyor « 2019-Ongoing - Cumming, Georgia - Provided surveying and mapping
services for existing facility with surface and subsurface utilities.

Haw Creek Rod Outfall and Force Main
Surveyor « 2019-Ongoing - Cumming, Georgia - Provided surveying and mapping
services for existing facility with surface and subsurface utilities.

Sawmill Branch Gravity Relief Sewer
Surveyor « 2018-2019 - Cumming, Georgia « Provided surveying and mapping
services for installation of gravity sewer main.

Cumming Sewer Master Planning
Surveyor « 2018-Ongoing - Cumming, Georgia - Provides surveying and mapping
services

Cumming, GA
kgl | REFERENCES
Mr. Charles A. Welch, President, Steverson & Palmer Engineering (now Goodwin,
EDUCATION Mills and Cawood Inc.)
"""""""""""""""""""""""""""" Cell: 770-544-0322 Email: charles.welch@amcnetwork.com
Surveying & Mapping, 2006

Mr. Ronald Smith, First Vice President, SBA Lending Division, SunTrust Bank

Southern Polytechnic Cell: 770-396-9945 Email: Ronald.d.smith@suntrust.com

State University

Mr. Jonathon W. Heard, Director of Utilities, City of Cumming

fGlc, Aretican Senting) Cell: 404-379-4641 Email: jon.heard@cityofcumming.net

University, 2010

REGISTRATION

Professional Land Surveyor
registered in the state of Georgia.

e SR o

e = L ek -
: e E—
= CEC T Raads. - )
e T Coa Enciveenn Consueans, e, Progressive Design/Build Services for the Spout Springs WRF Upgrade | Bid No. 42-013 | Hall County, Georgia page 23

B



r—

Part 2 — Experience and

David Zimmer, P.E.
ESAD, LLC Engineering Services, Electrical Engineer

GENERAL

Having a local firm in Roswell, Mr. Zimmer has over 20 years of experience in the
electrical and instrumentation industry with a broad and varied background
working with several design/consulting firms. Mr. Zimmer is currently the
president and owner of Electrical Safety and Design, LLC (ESAD).

Mr. Zimmer is responsible for all aspects of electrical and instrumentation design
including power distribution, lighting, emergency systems, p&ids, electrical

885 Woodstock Road schematics, interconnection diagrams, SCADA topologies, motor control

Suite 430-231 center layouts, generator applications, site lighting, and systems design. He
Roswell, GA 30075-2274 has a thorough knowledge of electrical and instrumentation characteristics of
678-469-5196 wastewater treatment processes including SBR plants, membrane plants, activated

sludge systems, oxidation ditches, aeration basins, tertiary membranes, aerobic
digesters, carousels, filtration, high service pumps, ultra-violet disinfection, liquid
polymer systems, on-site sodium hypochlorite generation systems, dewatering
Education facilities, and many other processes.

B.S., Electrical Engineering, PROJECT EXPERIENCE
Virg[n‘laTEChl 1992 ............................................................................................................................

City of Cumming PWPF Chemical Feed System and Taste and Odor

Electrical Engineer - 2016-2021 - City of Cumming, GA - Electrical engineer in the
REGISTRATION design of new buildings and chemical systems to convert existing chemical systems

into SCADA controlled liquid feed chemical systems. Included the conversion of
gaseous chlorine disinfection for liquid Sodium Hypochlorite disinfection.

dzimmer@esad-llc.com

Professional Engineer with the
States of Alabama, Georgia, South

Carolina, North Carolina, Florida, 2.0 MG Water Storage Tank
Virginia, Oregon, and Electrical Engineer - 2018-2020 - City of Cumming, GA « Electrical engineer to
Tennessee construct a 2.0 MG Water Storage Tank, a welded steel elevated water storage tank
supported on a concrete support structure, including the foundation.
Lake Arrowhead WTP

Electrical Engineer - 2018-2021 « Lake Arrowhead, GA - Electrical engineer in the
design of a small treatment facility when a groundwater well tested above the
maximum contaminant levels for Radium. Based upon Culligan Green Sand Filters
and Water Softeners, CEC designed the building structure in coordination with
the pre-engineered steel building supplier, designed Process piping, chemical
injection systems, electrical and SCADA systems.

Sawnee Drive Water Main, Booster Pump Station and Storage Tank

Electrical Engineer - 2018-2020 - City of Cumming, GA - Electrical engineer in the
design to construct 10,650 LF of 8-inch DI water line, a booster pump station

and water storage tank to upgrade service to a residential area in Cumming, GA.
Challenges included providing adequate pressure to the higher elevations for service
and fire protection while avoiding excessive pressures at the lower elevations.

REFERENCES

Mr. Jonathon W. Heard, Director of Utilities, City of Cumming
Cell: 404-379-4641 Email: jon.heard@cityofcumming.net

R
. ovsmany

orl)  CoC— _
W ConEnneean Consuurans, e Progressive Design/Build Services for the Spout Springs WRF Upgrade | Bid No. 42-013 | Hall County, Georgia page 24

ki

CONTRACTING
COMPANY



11285 Elkins Road
Suite F2
Roswell, GA 30076

678-722-0340

ldm@geo-sys.com

Education

B.S., Civil Engineering,
Cum Laude, West
Virginia University, 1972